
-< 
0 
::Il 
7' 

CJ 

< 

en 

0 z 
cc 
0 
::Il 
G'l 
I 

� 
)> 
::Il z 
m 
::Il 

-...i 

Item 

85 
86 
87 
88 
89 
90 
91 
92 
93 
94 

*95 
96 
97 
98 
99 

100 
101 
102 
103 
104 
105 
106 
107 
108 
109 

*110 
111 
112 
113 

* 114 
*115 
116 
117 
118 
119 
120 
121 
122 
123 

*124 
125 
126 
127 
128 

ERMETIC C PRESSO C 

Description Quan., Part No. 

Tee, Screw 3/4 x 3/4 x 1 /2 1 023-04357 
Valve, Stop Angle 1 /4 FLA x 1 /4 NPTE 1 022-03836 
Nut, Flare 1 /4" 1 021-05675 
Connection, 3/8 Tube x 1/2 NPTE 1 023-08876 
Connection, 5/8 Tube x 1/2 NPTE 2 023-06805 
Cap, 3/4 Tube 3 023-09072 
Valve, Pressure Relief 1 /2 NPTI 1 022-03427 
Gasket, Cover Oil Reservoir 1 064-43793 
Tubing, 5/8 O.D. X .049 Wall X 86 Lg. 1 064-31778 
Valve, Stop Angle 3/4 Type 2 1 368-00008 
Filter, 1/2 NPTI (Filter & Body) 1 2 026-13831 
Cap, Seal 2-1/8 1 028-04653 
Cross, Screw 1 /2 NPTI 1 023-04328 
Elbow, 45°, 5/8 Tube X 1/2 NPTE 2 023-07197 
Valve, Stop, Angle 3/8-Type 1 1 368-00003 
Plug, Pipe, Sq. Hd. 3/8 1 023-01983 
Plug, Pipe, Sq. Hd. 1 /4 2 023-01972 
Plug, Pipe, Sq. Hd. 3/4 1 023-04053 
Plug, Pipe, Hex Skt. Csk. 2" 1 023-02027 
Elbow, 90°, 5/8 Tube X 1/2 MPT 3 023-06818 
Plug, Pipe, 3/8 Hex Skt. Csk. 1 023-04298 
Elbow, 90° , 3/8 Tube X 1 /4 MPT 3 023-06814 
Thermometer 1 026-16555 
Screw Cap 12 Pt. Hd. 5/16-18 UNC-3A X 1-3/8 Lg. 12 021-12465 
Compound Sealer .050 013-01671 
Gasket, Liquid Seal Hsg. 1/16 2 064-24282 
Tube, 5/8 O.D. x .049 Wall x 25" Lg. 1 064-31777 
Tube, 5/8 O.D. x .049 Wall x 14" Lg. 1 064-31775 
Plug, Pipe 1/8 Hex Skt. Csk. Hd. 2 023-01970 
Pin, Insert, 1/8 X 9/16 Lg. 2 029-03990 
Bearing, Sleeve (Term. Erid) 1 064-24198 
Pin, Insert 3/8 Dia. X 2 Lg. 1 029-09010 
Plate, Retaining, Liquid Seal 1 064-24197 
Hsg. Liquid Seal 1 064-24196 
Screw Cap 12 Pt. Hd. 3/8-16 UNC-3A X 1-3/4 12 021-11916 
Tube, 3/4 O.D. x .049 Wall x 18" Lg. 1 064-31781 
Tube, 3/8 O.D. x .049 Wall x 9" Lg. 1 064-31760 
Hsg. Bearing, Terminal End 1 064-43670 
Screw Cap 12 Pt. Hd. 5/8-11 UNC-3A X 2 Lg. 96 021-11971 
Gasket, Rear Bearing Hsg. 1 054-24283 
Tube, 3/8 O.D. x .049 Wall x 17" Lg. 1 064-31762 
Bonnet, Flare 1 /4" 1 023-01024 
Label, Caution 1 035-00874 
Connection, 3/4 Tube X 3/4 NPTE 4 023-06807 

0 RTS UST CONTI UED 

Item Description ::::.· 

130 Connection, 3/8 Tube X 3/8 MPT 
131 Cap, 3/8 Tube 
132 Plug, Pipe, Rec. Hd. U2 
133 Ring, Retaining Int. 

*134 Washer, Flat Spring 
*135 Ring, Shaft Seal 

136 Nipple, Pipe 1/2 Sch. 80 X 1-1/8 Lg. 
137 Bushing, Pipe 1 /2 X 3/4 
138 Screw Cap 12 Pt. Hd. 3/8-16 UNC-3A X 5/8 Lg. 
139 Screw Self Tapping #6-32 X 1 /4 Lg. 
140 Cover, Box Term. 
141 Panel, Side Term. Box 
142 Support, End Term. Box 
143 Screw, Mach Rd. No. 8-32 x 5/16" Lg. 
144 Tape, Glass Fibre 
145 Varnish (Gal.) 
146 Tubing, 3/8 O.D. X .049 Wall x 106" Lg. 
147 Connection, 3/8 Tube X 1/4 NPTE 
148 Nameplate, Patent 
149 Box, Electrical Oct. 
150 Cover, Box Elec. Oct. 
151 Plug, Sight 1-1/2-1/2 NPTE 
152 Ins., Therm. 3/4 x 20-3/4 x 24-1 /4 

*153 Ins. Therm. 3/4 x 1 x 25-3/4 
*154 Terminal Push-on Female 
*155 Gasket, Cover Thrust .005 thk: 
*156 Gasket, Cover Thrust .010 thk. 
157 Gasket, Cover Thrust .015 thk 
158 Elbow, Cinch 45°-3/4 Tube x 3/4 NPTE 
159 Elbow, Screw 90°-1/2 NPTE 
160 Nipple, Pipe 1/2" Sch. 80 x 3" Lg. 
161 Plug Rotor 
162 Insert Spline 

* - Parts Included Field Replacement Kit - 364-34337 
2 - Filter Element only 026-11225. 

t - Kit Includes Obsolete Parts {Pin, Insert 
Bearing, Main 

2 

1 

029-06841 
064-23923 

Guan. 

2 
2 
2 
2 
2 
2 
3 
1 

12 
6 
1 
1 
2 
2 

1 ft. 

.001 
1 
1 
1 
1 
1 
1 
1 
2 
4 
1 
1 
1 
1 
1 
1 
1 
1 

Part No. 

023-06802 
023-08880 
023-01994 
029-08503 
064-24378 
064-24377 
067-39601 
023-04010 
021-11979 
021-10027 
364-24227 
364-24226 
064-45177 
021-11979 
035-00131 
013-01016 
064-31767 
023-06801 
029-13270-002 
025-10290 
025-10291 
026-16556 
064-29677 
064-29676 
025-06642 
064-24121-001 
064-24121-002 
064-24121-003 
023-07264 
023-04312 
067-39604 
064-24247 
029-11843 

-n 
0 
::Il 

� 
... 

en 
0 

ui 
w 

"C 
... 




